UNIVERSITA
DEGLI STUDI
DI BRESCIA

DOTTORATO DI RICERCA IN INGEGNERIA CIVILE,
AMBIENTALE, DELLA COOPERAZIONE INTERNAZIONALE E
DI MATEMATICA

Settore Scientifico Disciplinare ICAR/03

Metodologie e tecniche appropriate nella cooperazione internazionale
allo sviluppo

XXXV CICLO

Integrating Nature-based solutions — Constructed wetlands in
sustainable sanitation and water management in
Mediterranean countries

DOTTORANDO

Ahmed Mohammad Nafea Masoud

SUPERVISORE
Prof.ssa Sabrina Sorlini
CO-SUPERVISORE

Dott.ssa Amani Alfarra



Acknowledgment

I would like to start by thanking and praising Allah Almighty for what | have achieved, which
would not have been accomplished without his blessing and gracing.
[...]
Lajoun WWTP is located in Karak Governorate and operated in 2004. Lajoun WWTP serves
the southern part of Jordan as described in the satellite image Figure 3.3 the plant receives the
septage collected from communities unserved by sewer networks. Lajoun WWTP was
designed to treat domestic septage (Transported by tankers) through waste stabilization ponds
technique with a capacity of 1,200 m*/d (USAID, 2021).

The plant currently serves 145,000 population and is expected to serve a population of 178,000
on 2035. In addition to septage, the plant receives excess sludge from Karak WWTP and sludge
from Al-Karak hospital. The original plant comprises a series of anaerobic, facultative and
maturation ponds. In 2010 the plant has been upgraded; the upgrading included the addition of
aerators to facultative ponds. Moreover, 16 drying beds were added and tertiary treatment
through constructed wetlands (Subsurface horizontal flow) was provide, the detailed layout are

illustrated in Figure 3.4 below.

The following points have been summarized after visiting the treatment plant and meeting the

operator in order to understand the current situation of the plants, data collection, assessing the



45

current operation of the CWs including the challenges and obstacles and to analysis the future

perspectives of applying CWs in different location in Jordan.

e Design inflow capacity is 1200 m®/day

e Actual average inflow 900 m%/day

e Number of served people 145,000 capita (statistics 2020)

e Horizontal flow constructed wetland (flow by gravity).

o Daily testing data not available (only the regular monthly or by monthly monitoring
from the ministry)

e CW area: 2 beds, each bed 1000 m?

¢ No harvesting of the reeds (the required skills and machines are not available)

¢ Not harvesting the reeds has no impacts on the quality of wastewater treatment.

e No accurate measurement for the sludge as the sludge disposal process is not frequent

e The final water is stored in a pond a reused directly for fodder agriculture near the
treatment plant

e Source of energy electrical and solar

e From 2014 to 2020, 3000 m? of sludge has been produced from one anaerobic pond,
for cleaning and maintenance reasons

o CWs attract wildlife especially snakes, birds, foxes.

o Local people come regularly to collect dry reeds for decoration and for implementing
sunshades.

2000 ft

Figure 3. 3 Satellite image of Lajoun WWTP 31° 8'40.28"N 35°52'46.44"E



46

- :zgz.::::,::,j,:::,:::==::=,‘

Aerated Facultative Lagoon
Influent IR\ s erobic Pondae
Maturation Pond

ZEON 2N

|slributi}\.< )‘<D‘|§lributhn
chamber ~ %mber

\ Aerated Facultative Lagoon —

i
=X
Horizontal Horizontal e
cwW cw istributio
e il Lchamb;'\"‘

A
4

Storage
k2 Drying Beds Pond for
Irregation

———

Figure 3. 4 Treatment process - Lajoun WWTP

Pre-treatment
(Screening, R

Current sludge management practices

Sludge received from Karak governmental hospital is stored in plastic bags at the location of
the treatment plant and does not enter the ponds. In general, no sludge is discharged from the
plant, however, anaerobic ponds were cleaned last year with a total cost of 20,000 JD. Sludge

drying beds were used for the purpose. Apparently, sludge is stored inside the treatment plant.

Quality and quantity

Quality and quantity data have been collected for years 2017, 2018 and 2019 and part of 2020.
The monitoring and testing process have been affected and stopped due to Covid19 pandemic.
The data has been analyzed, average monthly quality data and average daily flowrate have been
calculated and used to verify the performance of WWTP against the Jordanian targeted

standards.

It was noted that some parameters have a variable treatment efficiency, for example TN wasn’t
critical and meet the standards during 2018 while the values of TN were higher in 2017 and
2019. Also, the PO4 values don’t meet the new standards, therefore new treatment operation

has to be considered.

Figures 3.5 to Figure 3.14 summarize the quantity and quality permeates checked against the
Jordanian standards 893/2006 and 893/2021.



Avg Daliy flow m3/d

pH

1400

1200

1000

80

o

60

o

40

o

20

o

9.5

8.5

7.5

6.5

5.5

Jan. Jul.  Aug. Sep. Oct. Nov. Dec.

Feb. Mar. Apr May. Jun.
Month

N 2016 w2017 w2018 e 2019 W 2020 e Design

Figure 3. 5 Daily wastewater flow — Lajoun WWTP

Jan Feb  Mar Apr May Jun Jul Aug  Sep Oct Nov  Dec
Month

N 2019 W 2018 W 2017 == |ower limit == —uypper limit

Figure 3. 6 pH values for treated wastewater — Lajoun WWTP

47



350

300

N
w
o

N
o
o

BOD (mg/I)

100

50

. 2019

600

" IJ L - wn Ball B l L J_ l
Jan Feb Jul Aug Sep Oct Nov Dec

e Mar  Apr May Jun
Month

w2018 w2017  ===Standards 2006  e====Standards 2021

Figure 3. 7 BOD values for treated wastewater — Lajoun WWTP

500

400

COD (mg/l)

o

200
10
0
Jan

2019

Feb Aug Sep Oct Nov Dec

e Mar  Apr May Jun Jul
Month

w2018 W 2017  ==—=Standards 2006 === Standards 2021

Figure 3. 8 COD values for treated wastewater — Lajoun WWTP

48



TSS (mg/1)

TDS (mg/l)

350

300

250

200

10

o

5

o

Jul Aug Sep Oct Nov Dec

Jan Feb  Mar Apr May Jun
Month

N 2019 w2018 w2017 == Standards 2006 === Standards 2021

Figure 3. 9 TSS values for treated wastewater — Lajoun WWTP

6000

5000

4000

3000

2000

1000

Jan Feb  Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Month

s 2019 w2018 w2017  ====Standards 2006 e Standards 2021

Figure 3. 10 TDS values for treated wastewater — Lajoun WWTP

49



350

300

N N
o w
o o

NO3- (mg/l)

100

50

Jan

. 2019

Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Month

w2018 w2017  ===Standards 2006 === Standards 2021

Figure 3. 11 NO3- values for treated wastewater — Lajoun WWTP

120

100

Wil

8

6

T-N (mg/1)

4

2

o

o

o

o

Jan

2019

Feb Mar Apr May Jun Jul
Month

I 2018 W 2017  e=—=Standards 2006 === Standards 2021

Figure 3. 12 TN values for treated wastewater — Lajoun WWTP

50



PO4 (mg/l)

E. coli (MPN/100 ml)

w
(8]

30

25

20

15

10

s [

0 aLLL_
Jan Feb Mar Apr May Jun Jul Aug  Sep Oct Nov  Dec

Month
N 2019 w2018 @ 2017 === Standards 2006 === Standards 2021
Figure 3. 13 PO4 values for treated wastewater — Lajoun WWTP
25000

20000
15000
10000
5000 |
. LI |._| .. 1. ||
Jan Feb v Dec

- | I
Mar  Apr May Jun Jul Aug Sep Oct No
Month

e

H 2019 m2018 m2017

Figure 3. 14 E. coli values for treated wastewater — Lajoun WWTP



52

3.1.3.2 Mafraqg WWTP

Existing treatment process

Mafraq wastewater treatment plant was constructed in 1985 as natural lagoons and was
upgraded in 2016 to aerated lagoons system. The design capacity of the treatment plant is 6500
m®/d. Mafrag WWTP is playing a vital role in environmental protection and in producing
reclaimed water which is used for agricultural reuse according to Jordanian standards (Field
crops, industrial crops, and forest trees). The treatment plant located in Mafraq city easter of
Jordan as mentioned in Figure 3.15 and serving approximate 100 thousand capita (USAID,
2021).

In summary and according to the operator of Mafrag WWTP

e The design flow is 6500 m3/d, 4740 kg of BOD per day

e At 2020 the average daily flow was 5265 m3/d, average BOD 2675 kg/day, and average
COD 5803 kg/d

e The plant has several problems with the mechanical aeration for the aerated lagoons

e One of the denitrification ponds was out of serves

e The aeration for the grit chamber was broken down

e lllegal practices from the local, as the treatment received bloods from slaughtering
shops

e Regarding CWs, the operators harvest the reed annually in March

e The harvested reed transferred and disposed to the landfill

e CWs attracts wildlife, especially snakes, bird, foxes, and eagles

e Although no specific monitoring tests are conducting for the CWs, the engineer
mentioned that CWs is playing a vital role in reducing the suspend solid and polishing
the water.

e According to the operator CWSs need almost zero maintenance and operation except for

the annual reeds harvesting



53

&

Figure 3. 15 Satellite image for Mafraqg WWTP 32°23'55.77"N 36°13'27.88"E

The treatment process started with regular pretreatment followed by aerated grit chamber,
denitrification process, followed by ten aerated lagoons, the water is then flow to nitrification
process before moving to rock and sand filtration. The tertiary treatment is being caried out by
horizontal flow constructed wetland. And chlorination is being carried out before storing the
treated wastewater in s storage pond. The treated wastewater is being pumped to several
farmers who already had a contract with the ministry of water and irrigation to reuse the treated
wastewater according to the Jordanian standards reuse for (Field crops, industrial crops, and

forest trees irrigation). Figure 3.16 describes the treatment process in Mafrag WWTP



54

Influent

Pre-treatment

Areated
grit chamber

Denitrification

Aerated Facultative Lagoon

Aerated Facultative Lagoon

Aerated Facultative Lagoon

Aerated Facultative Lagoon

Aerated Facultative Lagoon

Aerated Facultative Lagoon

Aerated Facultative Lagoon

Horizontal Horizontal
flow CW flow CW

Storage

gEs Drying Beds

Figure 3. 16 Treatment process - Mafraqg WWTP

Chlorination
Pond for
Irregation

Quality and quantity data

Similar to Lajoun WWTP, quality data have been collected from 2017 to 2019 for Mafraq
WWTP. The monitoring and testing procedures have been affected and stopped by Covid19
pandemic; the available data have been analyzed against the Jordanian standards - Field crops,

industrial crops, and forest trees irrigation 2008 and 2021.

Figures 3.17 to 3.24 shows different parameters for the treated wastewater



9.5

8.5

7.5

pH

6.5

5.5

350

300

N N
o (O]
o o

BOD (mg/I1)

100

50

0

Jan Feb Mar Apr May Jun Jul Aug  Sep Oct Nov Dec
Month

N 2019 w2018 e 2017 ==——|ower limit e=—upper limit

Figure 3. 17 pH values for treated wastewater — Mafraq WWTP

Jan Feb  Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Month

s 2019 w2018 W 2017  ==—=Standards 2006  e====Standards 2021

Figure 3. 18 BOD values for treated wastewater — Mafraq WWTP

55



600

500

400

COD (mg/l)

200

0

. 2019

mhhii Lk I
Jan Feb Jul Aug Sep Oct Nov Dec

e Mar  Apr May Jun
Month

w2018 w2017  ===Standards 2006 === Standards 2021

Figure 3. 18 COD values for treated wastewater — Mafraq WWTP

350

300

250

TSS (mg/1)

[any
(%]
o

100

50 I
0
Jan

2019

Jul Aug Sep Oct Nov Dec

Feb Mar Apr May Jun
Month

e 2018 W 2017 === Standards 2006 === Standards 2021

Figure 3. 19 TSS values for treated wastewater — Mafraqg WWTP

56



2000

1800

TDS (mg/I)
= [
[e2} o] o N
o o o o
o o o o o

o

1600
1400
40
20
0
Jan

2019

120

Feb Jul Aug Sep Oct Nov Dec

e Mar  Apr  May Jun
Month

I 2018 w2017  e=—=Standards 2006 === Standards 2021

Figure 3. 20 TDS values for treated wastewater — Mafraq WWTP

100

80

60

T-N (mg/l)

4
| t
0

Jan

2019

o

o

Feb  Mar Jul Aug Sep Oct Nov Dec

Apr  May Jun
Month

e 2018 w2017 === Standards 2006 === Standards 2021

Figure 3. 21 TN values for treated wastewater — Mafraq WWTP

57



PO4 (mg/l)
= = N N w w B B
o »u o wu o »u o un

(€]

Jan

2019

180
160
140

=
N
o

o]
o

Feb Mar Apr May Jun Jul Aug  Sep Oct Nov
Month

I 2018 W 2017  e=—=Standards 2006 === Standards 2021

Figure 3. 22 PO4 values for treated wastewater — Mafraq WWTP

Dec

NO3- (mg/l)

N B O
o o o o

Jan

2019

Feb Mar Apr May Jun Jul Aug Sep Oct Nov
Month

s 2018 W 2017 === Standards 2006 === Standards 2021

Figure 3. 23 NO3- values for treated wastewater — Mafraqg WWTP

Dec

58



59

5000000
4500000
4000000
3500000
3000000
2500000
2000000
1500000
1000000

500000
0 _ - |

E. coli (MPN/100 ml)

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec
Month

| 2019 2018 2017

Figure 3. 24 E. coli values for treated wastewater — Mafraqg WWTP

Sludge Management

The produced sludge is being transferred to Al-Ekaider landfill. However. It should be noted
that not all produced quantities are transferred to ElI-Akaider dumping site since only sludge
produced at the settling tank is loaded to drying beds. The other portion is stored at the
treatment plant’s pond private contract is responsible for collected the dry sludge from the
drying beds and dispose it to the land fill. In general, no sufficient data were provided on sludge

(quantities and quality).

3.1.3.3 Shoubak WWTP

Existing treatment process

Shoubak WWTP which is located in Ma’an Governorate/ Shoubak municipality and was
operated in 2010. Shoubak WWTP serves the Southern part of Jordan as mentioned in Figure
3.25 the WWTP receives the septage collected from communities unserved by sewer systems
(Shoubak, Husseiniyyeh, Hashemiyyeh, and others). Shoubak WWTP is improving the public
health/sanitation and protect soil and water resources in the region by minimizing cesspit

overflows and controlling current tanker disposal practices (USAID, 2021).



60

So far, no current practices for harvesting reed, the operation is very simple, and no major
maintenance required. Attracting wildlife is very noticeable in the WWTP, several types of
snakes, birds, eagles, frogs, foxes, etc. the reeds in the constructed wetlands are forming wide

shelter for animals.

Shoubak WWTP 4

mayz @ 2022 CHES | Sirhuz

Figure 3. 25 Satellite image for Shoubak WWTP  30°32'6.29"N 35°38'0.08"E

Shoubak WWTP has a design capacity of 300 m*/d. The plant comprises an Imhoff tank, a
series of anaerobic pond, sand filters, reed beds, and evaporation pond the process layout are
explained in Figure 3.26. The treatment plant currently, receives 76 m®d according to the
National Wastewater Infrastructure Master plan (USAID, 2021). Plant manager stated that the

current average flow is 140 m3/d.



61

Influent

Pre-treatment
(Screening)

Anaerobic

Pond :
Sand Filter

) ‘\‘», ,/'77' ~
o Drying Stored in Evaporation
M Beds the WWTP pond
Q@

Figure 3. 26 Treatment process - Shoubak WWTP

Sludge management

Imhoff tank is the only source of sludge discharged at the treatment plant. Dried sludge is stored
inside the treatment plant. It receives mostly domestic septage and no industrial activities are

present in the surrounding area.

Quality and quantity

Although the treated wastewater from Shoubak WWTP is being evaporated in evaporation
ponds the quality parameters has been checked in order to analyze the treatment efficiency,
quality data have been collected from 2017 to 2019. The monitoring and testing procedures
have been affected and stopped by covid19 pandemic; the available data have been analyzed
against the Jordanian standards - Field crops, industrial crops, and forest trees irrigation 2008
and 2021.

Figures 3.27 to 3.35 shows different parameters for the treated wastewater



pH

BOD (mg/1)

9.5

8.5

7.5

6.5

5.5

Jan Feb  Mar Apr May Jun Jul Aug  Sep Oct Nov  Dec
Month

N 2019 mmew 2018 W 2017 == |ower limit = uypper limit

Figure 3. 27 pH values for treated wastewater — Shoubak WWTP

350

300

N
(%)
o

N
o
o

Juny
w
o

=
o
o

50

O._-l_.._..l.J___J._lJ-_l.-l_‘

Jan Feb  Mar Apr May Jun Jul Aug  Sep Oct Nov Dec
Month

N 2019 = 2018 W 2017 ==—=Standards 2006 e Standards 2021

Figure 3. 28 BOD values for treated wastewater — Shoubak WWTP

62



600

500

400

COD (mg/l)

Jul Aug  Sep Oct Nov Dec

Feb Mar Apr May Jun
Month

w2018 w2017  ===Standards 2006 === Standards 2021

Figure 3. 29 COD values for treated wastewater — Shoubak WWTP

200
100
0 .
Jan
2019
350
300
250
3 200
£
A 150
|_
100
50
, I
Jan
- 2019

J.IJ.“.IJIJ‘I--

Feb Mar Apr May Jun Jul
Month

e 2018 w2017 === Standards 2006 === Standards 2021

Figure 3. 30 TSS values for treated wastewater — Shoubak WWTP

63



2500

2000

1500

TDS (mg/l)

1000

500

Jan

2019

Feb Mar Apr May Jun Jul Aug  Sep Oct Nov Dec
Month

I 2018 W 2017 === Standards 2006 === Standards 2021

Figure 3. 31 TDS values for treated wastewater — Shoubak WWTP

90

80

NO3- (mg/l)
w S ul ()] ~
o o o o o

N
o

10

Jan

2019

Jul Aug  Sep 0] Nov ec

Feb  Mar Apr May Jun ct D
Month

e 2018 W 2017  ==—=Standards 2006 === Standards 2021

Figure 3. 32 NO3- values for treated wastewater — Shoubak WWTP

64



120

100

80

60
[...]
constraints to be respected and on the risks associated with improper reuse.

Table 3. 8 Reuse treated wastewater standards — Italy. Adopted from D. M 2003

Reuse
Parameter Units

(max)
pH 6-9.5
SAR 10
Coarse material Absent
TSS mg/I 10
BODs mg/I 20
COD mg/I 100
TP mg/I 2
NH4 mg NH4/I 2
TN mg/l 15
Electrical conductivity iS/cm 3000
Aluminum mg/I 1
Arsenic mg/I 0.02
Barium mg/I 10
Beryllium mg/L 0,1
Boron mg/L 1,0
Cadmium mg/L 0,005
Cobalt mg/L 0,05
Total Chrome mg/L 0,1
Chrome VI mg/L 0,005
Iron mg/L 2
Manganese mg/L 0,2
Mercury mg/L 0,001
Nickel mg/L 0,2
Lead mg/L 0,1
Copper mg/L 1
Selenium mg/L 0,01
Pond mg/L 3
Thallium mg/L 0,001
Vanadium mg/L 0,1
Zinc mg/L 0,5
Total cyanides as (CN) mg/L 0,05
Sulphides mg H2S/L 0,5
Sulfites mg SO3/L 0,5
Sulfates mgSO4/L 500
Active Chlorine mg/I 0,2
chlorides mg Cl/I 250
fluorides mg F/I 1,5
Fat and oil (vegetables and animals) mg/I 10
Mineral Oil mg/I 0,05
Total Phenols mg/L 0,1
Pentachlorophenol mg/L 0,003
Total Aldehydes mg/L 0,5
Tetrachlorethylene, trichlorethylene (sum of the concentrations of the specific mg/l 001

parameters)
Total chlorinated solvents mg/L 0,04



79

. Reuse
Parameter Units
(max)
Trihalomethanes (sum of concentrations) mg/L 0,03
Total aromatic organic solvents mg/L 0,01
Benzene mg/L 0,001
Benzo(a) pirene mg/L O‘OSOO
Total nitrogenous organic solvents mg/L 0,01
total Surfactants mg/L 0,5
Chlorinated Pesticides (each) mg/L 0,0001
Phosphorus Pesticides (each) mg/L 0,0001
Other total pesticides mg/L 0,05
E coli UFC/I100m 100
Salmonella Absent

3.2.3 Application of CWs - NBS in Italy

To understand the sustainability of CWs- NBS as a sanitation system and to analyses the
application of CWs in Italy, it is important to start with understanding the current applications
of this system in the country, site visits have been conducted in order to meet the operators,
collect data and understand the challenges and obstacles in operation similar systems. In Italy
the main used treatment technology is activated sludge and Imhoff tanks but a growing
application of CWs as a treatment technology as mentioned earlier, Table 3.9 below indicates
a summary of some applications of CWs in the Italian context, the table summarizes the type
of wastewater, population equivalent served by each plant, type of CW, and other information
about the removal efficiencies for some parameters, which reflect their treatment performance

but not if they meet the reuse standards since this information weren’t provided or analyzed.

A site visit to Carimate WWTP has been conducted in order to understand the operational
procedure, collecting data, and meeting the operator. The following sections summarize the
main output of these visit.



CWs AS
SECONDARY
TREATMENT

Dicomano plant
(Florence)

Celle sul Rigo
plant (Siena)

Castel del Piano
plant
(Grosseto)
Borgo di
Tragliata plant
(Rome)

Verano plant
(Bolzano)

Favogna plant
(Bolzano)

Montecarotto
plant (Ancona)

Vizzola Ticino
plant (Varese)

S.Leo Bastia
plant (Perugia)
plant of the
farm of
Baggiolino
(Florence)
Dozza Imolese
plant (Bologna)
plant of Hotel
Relais Certosa
(Florence)
planted in
Narni-Vigne
(Terni)
impaitno of
Narni-Gualdo
(Tenri)
Moscheta plant
(Florence)
Carisolo plant
(Trento)
Guignola plant
(Florence)

Faieto di
Casina plant

Codemondo
plant
Lugo di Baiso
plant

Hybrid plant of
Tabiano

Table 3. 9 Summary of some CWs applications in Italy

Type of
wastewater

Domestic

Domestic
from mixed
Sewers
Domestic
from mixed
sewers

Domestic

Domestic

Domestic

Domestic

Domestic and
surface run-
off water

Domestic

Domestic not
served by
sewerage

Domestic and
crafts

Domestic

Domestic

Domestic

farm
wastewater

domestic

domestic

milking parlor
waters all.
bovine + civil
code business
agricultural
and domestic
Domestic
from mixed
sewers
Domestic
from mixed
Sewers

PE

3,500

620

400

296

1000

280

900

800

450

30

120

140

450

225

200
66

150

30

100

100

Flow CW

2 lines HF
-VF

2 lines HF
-HF

2 lines HF
-HF

HF
3VF-2
VF -
collection
tank
3 VF+
accumulati
on tank
HF - VF -
HF

HF - VF -

FWS

VF

HF

2HF

HF - VF

2HF

2HF

2HF

HF - FWS

2 HF

3HF

VF

3HF

HF - VF

BOD

90%

95%

85%

80%

97%

98.00%

78%

80%

90%

91%

96%

85%

93.60%

97%

80-90%

98%

Output(mg\l) or efficiency

COD

85%

85%

80%

80%

96%

97%

55%

67%

85%

85%

66%

85%

85%

95%

86%

92.40%

97%

76%

89%

N-NH4 TN

20 25

3,3-235

<1

100%  84%

47%

92%  70%
(253)

60% oo

62.00%
10,5
(82%)

37%

65%

85%  78%

004 093

233 305

20

42.49

7

TP

<1

0.25

99%

42%

31%

30%

(1.8)
68%

0,1

(98%)

55%

0.05

2.35

0.91

80

Area
cw
(m?)

6,080

2,100

1,400

4,100

810
3,464
3,235

288

109

360

340

1,780

909

376

441

150

112



81

Bobbio's filter 3FWSin
ecosystem S0 series
HIGH ALTITUDE PLANTS
plant of the
Abetina Reale VF - VF 90% <1
refuge
Cevo plant of 0 0 0,22
Casa del Parco 50 2 HF 90% 90% (90%) 1.92 144
plant of the 20 HF 65% 65% 54% 327 60
Tonolini Refuge
plant of the
Occhi Sandro (40-
-8120, -210,
all*Aviolo 30 HF 63-83% @ 63-83% 60)%
refuge
Malonno plant .
(Lando) 100 HF 90%
Cedegolo plant
(secondary and 20 HF - FWS
tertiary)
CWs FOR TERTIARY TREATMENTS
. domestic and
Mo(rg:)‘i‘;g’ng;a”t artisanal\ = 1,250 VE <10 <40 <1 <55 <2 1500
industrial
. domestic and
S. Michele .
. agricultural / <10 <15
Ganzaria _plant livestock 1,100 2 HF (58%) (60%) <10 <2 4,000
(Catania) farms
. domestic from = 60,00 8 HF - 2 0 0
Jesi plant mixed sewers 0 FWS 45% 45%
plant S. 300,0
Antonio Ticino 00
Cossato plant 5%%'0 HF 90% 90% 100% 65’55' 11
plant of S. .
Giovanni in domesticand = 30,00 HE — FWS
. run-off water 0
Persiceto
CSO
Gorla Maggiore
CLlnlenen 2500 VF-FWS 7,014
plant
Merone plant 290 vE-Fws  70-90%  87% 93% 5,500
plant of Villa
Guardia via 5,158 @ VF-FWS 2,700
Firenze
Capiago plant 450 VF - FWS 650

3.2.3.1 Carimate Wastewater treatment plants - Case study, the current situation, and challenges.

Existing treatment process

A site visit has been conducted to Carimate WWTP, the WWTP is located in Carimate, in the
province of Como in the northern part of Italy (45°41'22.8"N 9°07'17.6"E) as shown in Figure
3.36 below, and managed by “Sud Seveso Servizi SpA”, which refers to the assembly of the
eleven member municipalities. The WWTP has been the subject of a feasibility study on
"applying Nature based solution NBS for treating wastewater™ (by the Po basin authority) that
led to the implementation of CWs in 2018 for the treatment the combined sewer overflow CSO.



82

Ereely Jumping Team (@\% ~

/fAzienda Agricola

Figure 3. 36 Satellite image of Carimate WWTP 45°41'22.8"N 9°07'17.6"E

Carimate WWTP is treating wastewater which generated from eleven municipalities, collected
by municipal sewer network, and conveyed to the plant through collectors piping systems. The
sewer network of intercommunal collectors that belong to the plant is essentially made up of
three 3 main systems; the plant converges two separate sewage collectors, called respectively
"low" (coming from the north) and "high™ (coming from the east), Table 3.10 below summarize
the main information about Carimate WWTP. The basin where the plant located is large basin
and is consisting of many sub-basins each regulated by a flood overflow, there are over sixty

sub-basins in the territory.

Table 3. 10 Details of Carimate WWTP

PE 100.000 PE

Types of wastewater treated Domestic (70%), industrial (textile and electroplating

galvanico) 30%)

municiplaities served 11
wastewater flow IN (CONVENTIONAL TRATMENT) 2000 m3/h
Water flow IN (CW) 1300 m3/h
Conveying system Trucks + Sewer lines

Before the implementation of CWs, the WWTP during rainy weather ensured a complete



83

treatment up to 2000 m%/h, and a partial treatment with preliminary and primary treatments of
a remaining 700 m3/h. In order to respect the discharge and disposal standards, this operation
ensured overall compliance with the final limits to the discharge, except in case of having
overflow, heavy rain and first flush events, or during the first flush events that follow dry time
periods. It was therefore necessary to upgrade the existing plant in such a way as to ensure the
complete treatment during these events, in order to eliminate the risk of overflow. For this
reason, it was decided to use NBS by implementing CWs. Having CWs have allowed the
treatment plant to deal with beforementioned events of overflow, although at the level of
discharge limits from the primary sedimentation treatment can be considered sufficient, it is
still important to treat and remove of organic and nitrogen load from the final discharge, in
order to reduce the overall impact on the quality of the final disposal in Seveso River, especially
when the river has the low flows. Therefore, in Carimate WWTP the need to implement a new

plant came from the need to increase the treatment capacity and the retention of rainwater.

Among the possible treatment technologies to achieve this objective, CWs have also been
chosen to solve the problem of the numerous complaints - mainly related to odor - by citizens
living near the plant. CWSs system, therefore, is now able to accumulate large volumes of water
in a short time, and return them more slowly to the Seveso River in order to ensure sufficient
hydraulic retention times to achieve the required treatment level, the secondary effect of this
operating strategy is to store contaminated rain water, particularly on the first flush of events
of overflow that may occur with the flood wave in the Seveso River: the pumping system in
fact allows to transfer to CWs beds a flow up to 1300 m3/h for a maximum of about 7 h (for a
total of 9,000 m®), flow rate that is then released with a maximum of about 500 m3h, with a
stored volume up to about 6500 m®. Finally, during periods of dry weather, the free flow
system, to encourage the maintenance and development of a high-quality humid environment,
is fed with a share of the treated wastewater, in order to maintain on the one hand, the optimal
ecological conditions for the development of vegetation, on the other hand allowing a further
refinement of share of the water discharged by the WWTP in dry time.

Implementation of CWs in Carimate wastewater treatment plant has not only solved the
problem of receiving sewage greater than those mentioned by the regional law, CWs also
increased the ecological and naturalistic values and restoring biodiversity. In addition, the area

that occupied by the constructed wetland system is fully usable for multi-purpose acclivities.



84

Treatment process in Carimate WWTP

Conventional treatment process:

The wastewater influent delivered through the two main collector pipes, is pre-treated through
coarse and fine screening systems, after the coarse and fine screening steps the wastewater pass
through grit removal chamber and grease trap in order to remove the sand and the grease from
the wastewater, then the wastewater enters the primary sedimentation tank for the removal of
suspended solids (SS), here the wastewater is rotated to promote the growth of bacteria and so
that the SS precipitate and accumulate at the bottom of the primary sedimentation tank and will
be disposed to another treatment line. Then the wastewater flows to the biological treatment
step with activated sludge for the removal of pollutants. Followed by the pre-denitrification in
which carbon is added, which is necessary for the growth of the bacteria (usually the sludge
works as source of carbon but having been removed from the primary sedimentation, so it is
necessary to add it). The next step is the nitrification and oxidation using aerated mixture to
provide oxygen. Finally, the secondary sedimentation tanks with recirculation of the

accumulated sludge to the primary sedimentation tanks.

The system ends with a filtration phase using sand filters and then disinfection of the effluent
by dosing sodium hypochlorite NaClO. At the end of the whole process, the treated water by
this conventional system is mixed with the water treated by CWs and discharged into the
Seveso stream noting that for discharge in Seveso there is currently no obligation of

disinfection and microbiological parameters are not subjected to control.

The biological treatment line can receive 1800 m%h during the winter and up to 2600 m3h
during the summer, the biological treatment line is more than sufficient to ensure the treatment
of the wastewater during dry time periods. However, during rainy periods, the incoming flow
is much greater the WWTP capacity and part of it must be transferred to the constructed

wetlands system.
CWs in Carimate WWTP

The CWs system is illustrated in Figure 3.37, and it consists of:

e Vertical submerged flow system VF with total surface area of 8,500 m?, divided into
two pools and four beds with total area of 2,215 m?,

e Free water surface system FW of total area of 4,500 m?.



85

Figure 3. 37 CWs in Carimat WWTP

The effluent of the primary settling tank is sent through a separator chamber to the CWs stage
using lifting station equipped with four submersible electrical pumps operating in parallel that
guarantee a maximum hourly flow of 1,300 m®. The four vertical submerged flow beds are fed
through four separated pressure pipes. In case of overflow events and if the wastewater exceeds
the capacity of receiving CWs, the direct drain to Seveso River is activated. The water treated
by the four VFCWs are combined with the next FWS CWs, from which the treated water is
returned and mixed with the treated wastewater from the biological treatment step and

discharged.

In the dry summer period where the conventional treatment plant is able to receive all the
wastewater, two connections points after the secondary sediment are provided to feed both the
VFCWs and the FWS CWs, in order to maintain the optimal ecological conditions for the
development of vegetation, and for further refinement of treated water discharged by the
biological process line in dry time. Figure 3.38 below summarize the treatment process within
Carimate WWTP.



86

Influent

Pre-treatment
(Coarse & fine
screening, grit removal,

/D@:utio

Sludge line o

.
F

Figure 3. 38 Treatment process - Carimate WWTP

Current sludge management practices

The accumulated sludge from the secondary sedimentation tank is fed into the primary
sedimentation tank, the final accumulated sludge from the primary sedimentation tank is
collected and transferred to the sludge treatment line. The sludge treatment process is divided
into several phases, the first is that of pre-thickening by gravity followed by dynamic
thickening, the process then by of anaerobic digestion (bi-mesophilic digestion (35 C°) and
thermophilic digestion (55 C°), the generated biogas is used for thermal use and heating within
the treatment plants. Then the sludge is transferring to a post-thickening process by gravity and

the final material is transferred to the incinerator in Brescia.

Quality and quantity

Quality data has been collected and analyzed from the WWTP operators, parameters such as
COD, pH, TN, NHas, NOs, TP, Turbidity and other parameters are summarized and shown in
Figures 3.39 to 3.43 below. Data has been collected before and after the CWs for 2019 and
2020 while during 2021 the testing frequency has been affected with the pandemic, it is worth
to mention that the monitoring systems covers only the winter season when the WWTP receives
overflow sewers, while in the dry season the CWs are receiving already treated wastewater as
described above, therefore, quality data is available for some specific months only.



87

The data shows that the CWs were able to treat the wastewater with high efficiency and meet
the discharge limits most of the time for TP and COD while CWs didn’t meet the standards for
TN in March, April, and May and that mainly in case of first flush events after dry periods.
Table 3.11 below summaries the treated parameters and the treating efficiency for each

parameter.

Table 3. 11 Treatment efficiency for wastewater parameters — Carimate WWTP

Parameter Treatment efficiency
TP 70%
TN 50%

N — NH4 40%
N -NO3 46%
COD 84%
TC 47%
Cu 95%
Fe 98%

Ni 86%

Se 75%
Zn 97%
As 79%

B 38%

Al 97%
Mn 68%

S 29%

Si 20%



88

TP

o~
—

o
-

l

0 VW < N O

(1/3w) d1

0z-%3@
0Z-A\ON
07-%0
0g-das
0z-8ny
oz-Inr
og-unr
oz-Aey
0z-1dy
0z-1eN
02924
oz-uer
61-23@
6T-AON
61-10
61-das
61-3ny
6T-Inf
6T-unr
6T-AeiN
6T-4dy
6T-1eIN
6T-0°4
6T-uer

Standard DL 185/03

= Standard DL 152/06

I in . out

Figure 3. 39 TP values for treated wastewater — Carimate WWTP

TN

i

w—

|

o —

—

—— —

l

o o o o o
< (42} (o] —

0z-923@
0T-NON
07-20
0g-das
0z-8ny
oz-Inr
oz-unr
oz-Aey
0z-4dy
0z-1eN
0z-924
og-uer
61-93@
6T-AON
6T-10
61-das
61-3ny
6T-Inr
6T-unr
6T-AeiN
6T-1dy
6T-1EN
6T-924
6T-uer

Standard DL 185/03

e Standard DL 152/06

I in . out

Figure 3. 40 TN values for treated wastewater — Carimate WWTP



89

N- NH4

L

wn o wn o
— —

(1/8w) ¥HN

25
20

0¢-%3@
0Z-AON
07-%0
0g-das
0z-8ny
oz-Inr
og-unr
oz-Aey
0z-1dy
0z-teiN
0¢-9°4
oz-uer
61-23@
6T-AON
61-20
61-das
61-8ny
6T-Inf
6T-unf
6T-AeiN
6T-4dy
6T-1eN
6T-994
6T-uer

e Standard DL 185/03

e Standard DL 152/06

NN in B out

Figure 3. 41 N-NH4 values for treated wastewater — Carimate WWTP

N-NO,

LN
o~

o
o~

wn o
i —

(1/8w) N - EON

|

b
O —

02220
0CT-AON
07-%0
0z-das
0z-Sny
oz-Inr
og-unr
oz-Aey
0z-4dy
0z-1eN
0¢-9°4
oz-uer
61-22@
6T-NON
61-220
61-das
6T-3ny
6T-Inr
eT-unf
6T-AeN
6T-4dy
6T-1eN
6T-94
6T-uer

e Standard DL 152/06

N in B out

Figure 3. 42 N-NO3 values for treated wastewater — Carimate WWTP



90

700
600
— 500

100 I
0 |

COD (mg/
N w H
o O O
o O O
I |
I |
N |
I |

[ ]l |
||
Hn
||
Apr-19 l-ll

i

|

||

- N BN
()] [e)} )] ()] [e)] o o o o o
- - - ok i 3 o 3 o N
Month
B CODin = COD out Standard DL 152/06 Standard DL 185/03

Figure 3. 43 COD values for treated wastewater — Carimate WWTP

Current practices and challenges

To understand the challenges, advantages, and disadvantages of implementing and operating
CWs and during the site visit to Carimate WWTP a semi — structured interview was conducted
with the manager of Carimate WWTP.

The manager has illustrated that using CWs we selected and funded by the province of Como
in order to solve the problem of overflow of the combined sewer during the rainy seasons, and
they have selected this system specifically due to the co-benefits of using NBS and CWs;
Province of Como had received several complaints from people about the odor and general
complains about having WWTP close to the residential area, and in order to have a solution for
the CSO and the complaints the province decided to implement CWs. The new CWs has
upgraded the WWTP capacity during winter seasons and has solved the problem of CSO,
nonetheless having CWSs has provide several benefits such as providing a green area and
aesthetic places where people can enjoy, restoring biodiversity including frogs which help in
consuming insect naturally. It is worth to mention that after implementing CWs, the complains
has been stopped and the odor problem has been solved, and people usually come to enjoy the
green area, play sports and having a BBQ in the summer and other social activities like school

visits as described in Figure 3.44.



91

Figure 3. 44 Students visit to Carimate WWTP - Carimate WWTP

The manager also mentioned the technical issues they faced during implementing the CWs
were minors, one of them was to import the used phragmites from Germany, and during the
first phase of operation the treatment efficiency hadn’t been achieved but fortunately this
problem wasn’t a challenge in Carminate WWTP. From operation point of view a frequent
harvesting of the planted phragmites every March before the spring, the harvesting step is very
important for many reasons; i) to avoid the clogging of the filtration beds, ii) to maintain the
treatment efficiency, and iii) to maintain the green area and the aesthetic scenes. Around 5000
kgl/year of harvested phragmites disposed and reused in composting. The new implantation of
CWs didn’t require of hiring new staff with certain skills, and that illustrated the easiness of